



Preferred Prescription Medication List

As a participant in the TMF Center health plan, the listed medications are available for up to a 90-day supply at no out of pocket cost. This benefit is only available at the preferred pharmacy partner, Davis Drugs. Davis Drugs will provide assistance in making the transition for those individuals electing to participate. For more information, contact your Human Resource Manager or Davis Drugs' pharmacists, Leslie Davis and Matt Short.

Davis Drugs
300 S Perry St
Attica, IN 47918
Phone: (765) 762-3287
Fax: (765) 762-0021
www.davisrxdrugs.com

**TMF Center will email this list to you or your dependent(s).
Please provide appropriate email address. Additionally, we will
provide copies asap to all members who request. ALL MEMBERS
WILL RECEIVE THIS LIST PRIOR TO JANUARY 1 EFFECTIVE DATE.**



Allergies

Benzonatate 200mg capsule
Cetirizine tablet 10mg
Fluticasone nasal spray
Guaifenesin AC syrup
Guaifenesin DAC syrup
Loratidine tablet 10mg
Methylprednisolone 4mg dose pack
Prednisolone 15mg/5ml solution
Prednisone 1mg tablet
Prednisone 2.5mg tablet
Prednisone 5mg tablet
Prednisone 10mg tablet
Prednisone 20mg tablet
Prednisone 50mg tablet
Promethazine DM syrup
Promethazine/Codeine syrup

Antibiotics

Amoxicillin 250mg/5ml suspension
Amoxicillin 400mg/5ml suspension
Amoxicillin 250mg capsule
Amoxicillin 500mg capsule
Amoxicillin/Clav 600mg-42.9mg/5ml susp
Amoxicillin/Clav 500mg-125mg tablet
Amoxicillin/Clav 875mg-125mg tablet
Azithromycin 200mg/5ml
Azithromycin 250mg pack
Cefdinir 250mg/5ml susp
Cefdinir 300mg capsule
Cephalexin 250mg/5ml susp
Cephalexin 250mg capsule
Cephalexin 500mg capsule
Ciprofloxacin 250mg tablet
Ciprofloxacin 500mg tablet

Doxycycline Mono 100mg capsule
Levofloxacin 500mg tablet
Penicillin VK 125mg/5ml
Penicillin VK 250mg tablet
SMZ-TMP DS 800mg-160mg tablet

Anti-Virals

Valcyclovir 500mg tablet

Asthma/COPD

Ventolin HFA 90mcg Inhaler
Albuterol 0.083% nebulizer solution
Ipratropium 0.02% nebulizer solution

Arthritis & Pain

Allopurinol 100mg tablet
Allopurinol 300mg tablet
Cyclobenzaprine 5mg tablet
Cyclobenzaprine 10mg tablet
Diclofenac Sodium 50mg tablet
Diclofenac Sodium 75mg tablet
Ibuprofen 600mg tablet
Ibuprofen 800mg tablet
Hydroxychloroquine 200mg tablet
Meloxicam 7.5mg tablet
Meloxicam 15mg tablet
Methocarbamol 500mg tablet
Tizanidine 4mg tablet

Cholesterol

Atorvastatin 10mg tablet
Atorvastatin 20mg tablet
Atorvastatin 40mg tablet



Fenofibrate 54mg tablet
Fenofibrate 160mg tablet
Gemfibrozil 600mg tablet
Pravastatin 20mg tablet
Rosuvastatin 5mg tablet
Rosuvastatin 10mg tablet
Rosuvastatin 20mg tablet

Diabetes

Glimepiride 4mg tablet
Glipizide 5mg tablet
Glipizide 10mg tablet
Metformin 500mg tablet
Metformin ER 500mg tablet
Novolog 100u/ml vial
Levemir 100u/ml vial
Humulin R 100u/ml vial
Humulin N 100u/ml vial
Humulin 70/30 100u/ml vial
Sure Comfort U-100 Insulin syringe
True Metrix Test Strips
True Metrix Blood Glucose Meter
Unilet Lancets

Eyes & Ears

Ciprofloxacin 0.3% eye drop
Erythromycin 0.5% eye drop
Gentamicin 3mg/ml eye drop
Ofloxacin 0.3% eye drop
Latanoprost 0.0025% eye drops
Neomycin/Polymixin/Dex eye drop
Neomycin/Polymixin/Dex eye ointment
Polymixin/TMP eye drops
Tobramycin 0.3% eye drops

Gastrointestinal Health

Dicyclomine 10mg capsule
Dicyclomine 20mg capsule
Esomeprazole 40mg capsule
Famotidine 20mg tablet
Famotidine 40mg tablet
Omeprazole 20mg capsule
Ondansetron 4mg tablet
Ondansetron 8mg tablet
Promethazine 25mg tablet
Ranitidine 150mg tablet
Sucralafate 1g tablet

Heart Disease & Blood Pressure

Amlodipine 2.5mg tablet
Amlodipine 5mg tablet
Amlodipine 10mg tablet
Atenolol 25mg tablet
Atenolol 50mg tablet
Atenolol 100mg tablet
Benazepril 10mg tablet
Benazepril 20mg tablet
Bisoprolol-HCTZ 5-6.25mg tablet
Bisoprolol-HCTZ 10-6.25mg tablet
Carvedilol 3.125mg tablet
Carvedilol 6.25mg tablet
Carvedilol 12.5mg tablet
Carvedilol 25mg tablet
Clonidine 0.1mg tablet
Clonidine 0.2mg tablet
Clopidogrel 75mg tablet
Digoxin 125mcg tablet
Digoxin 250mcg tablet
Flecainide acetate 100mg tablet



Furosemide 20mg tablet
Furosemide 40mg tablet
Guafacine 1mg tablet
Hydralazine 10mg tablet
Hydralazine 25mg tablet
Hydrochlorothiazide 25mg tablet
Isosorbide Mononitrate ER 30mg tablet
Lisinopril 5mg tablet
Lisinopril 10mg tablet
Lisinopril 20mg tablet
Lisinopril 30mg tablet
Lisinopril 40mg tablet
Lisinopril-HCTZ 10-12.5mg tablet
Lisinopril-HCTZ 20-12.5mg tablet
Lisinopril-HCTZ 20-25mg tablet
Losartan 25mg tablet
Losartan 50mg tablet
Losartan 100mg tablet
Metoprolol ER 25mg tablet
Metoprolol ER 50mg tablet
Metoprolol ER 100mg tablet
Metoprolol Tartrate 25mg tablet
Metoprolol Tartrate 50mg tablet
Metoprolol Tartrate 100mg tablet
Sotalol 80mg tablet
Spironolactone 25mg tablet
Terazosin 1mg capsule
Terazosin 2mg capsule
Terazosin 5mg capsule
Terazosin 10mg capsule
Triamterene/HCTZ 37.5mg/25mg tablet
Verapamil ER 120mg tablet
Verapamil ER 180mg tablet
Verapamil ER 240mg tablet
Warfarin 1mg tablet
Warfarin 2mg tablet

Warfarin 2.5mg tablet
Warfarin 3mg tablet
Warfarin 4mg tablet
Warfarin 5mg tablet
Warfarin 6mg tablet
Warfarin 7.5mg tablet
Warfarin 10mg tablet

Men's Health

Finasteride 5mg tablet
Tamsulosin 0.4mg capsule
Testosterone cyp 200mg/ml injection

Mental Health

Amitriptyline 10mg tablet
Amitriptyline 25mg tablet
Bupropion SR 150mg tablet
Buspirone 15mg tablet
Citalopram 20mg tablet
Citalopram 40mg tablet
Divalproex DR 250mg tablet
Divalproex DR 500mg tablet
Duloxetine 30mg capsule
Duloxetine 60mg capsule
Escitalopram 10mg tablet
Escitalopram 20mg tablet
Fluoxetine 10mg capsule
Fluoxetine 20mg capsule
Gabapentin 100mg capsule
Gabapentin 300mg capsule
Paroxetine 20mg tablet
Paroxetine 40mg tablet
Sertraline 25mg tablet
Sertraline 50mg tablet



Sertraline 100mg tablet
Topiramate 25mg tablet
Topiramate 50mg tablet
Trazodone 100mg tablet
Venlafaxine ER 37.5mg capsule
Venlafaxine ER 75mg capsule
Venlafaxine ER 150mg capsule

Topical Preparations

Betamethasone 0.05% cream
Clotrimazole/Betamethasone 1%/0.05% cream
Hydrocortisone 2.5% cream
Mupirocin 2% ointment
Nystatin 100,000 cream
Permethrin 5% cream
Triamcinolone 0.1% cream
Triamcinolone 0.1% ointment

Thyroid Conditions

Levothyroxine 25mcg tablet
Levothyroxine 50mcg tablet
Levothyroxine 75mcg tablet
Levothyroxine 88mcg tablet
Levothyroxine 100mcg tablet
Levothyroxine 112mcg tablet
Levothyroxine 125 mcg tablet
Levothyroxine 137 mcg tablet
Levothyroxine 150 mcg tablet
Levothyroxine 175 mcg tablet
Levothyroxine 200 mcg tablet

Women's Health

Estradiol 0.5mg tablet
Estradiol 1mg tablet

Levonorgestrel/E.E. 1.5mg/30mcg
Microgestin Fe 1.5mg/30mcg
Previfem
Tri-Previfem
Trinessa Lo

Other Conditions

Buprenorphine/Naloxone 2mg/0.5mg tablet
Buprenorphine/Naloxone 8mg/2mg tablet
Chantix 1mg tablet
Fluconazole 150mg tablet
Gavilyte Powder Preparation
METRONIDAZOLE 500 MG TABLET
Nicotine patches 7mg/hr
Nicotine patches 14mg/hr
Nicotine patches 21mg/hr
Nystatin 100,00u/5ml suspension

[This list is subject to change throughout the year, without notice. Please see HR for the most updated list, where appropriate.](#)